

Clinical Policy: Ketamine (Ketalar)

Reference Number: LA.PMN.296

Effective Date:

Last Review Date: 09.18.24

Line of Business: Medicaid

[Coding Implications](#)

[Revision Log](#)

See [Important Reminder](#) at the end of this policy for important regulatory and legal information.

****Please note: This policy is for medical benefit****

Description

Ketamine (Ketalar®) is a non-selective, non-competitive N-methyl D-aspartate (NMDA) receptor antagonist.

FDA Approved Indication(s)

Ketalar is indicated:

- As the sole anesthetic agent for diagnostic and surgical procedures that do not require skeletal muscle relaxation
- For the induction of anesthesia prior to the administration of other general anesthetic agents
- As a supplement to other anesthetic agents

Policy/Criteria

Provider must submit documentation (such as office chart notes, lab results or other clinical information) supporting that member has met all approval criteria.

It is the policy of Louisiana Healthcare Connections that Ketalar and ketamine are **medically necessary** when the following criteria are met:

I. Initial Approval Criteria

A. Requests for Ketamine (must meet all):

1. Diagnosis of one of the following (a, b, or c):
 - a. An FDA approved indication;
 - b. A use supported by one of the following (i or ii, *see Appendix D*):
 - i. Micromedex DrugDex with strength of recommendation Class I or IIa;
 - ii. Evidence from at least two high-quality, published studies in reputable peer-reviewed journals or evidence-based clinical practice guidelines that provide all of the following (1 – 4):
 - 1) Adequate representation of the member's clinical characteristics, age, and diagnosis;
 - 2) Adequate representation of the prescribed drug regimen;
 - 3) Clinically meaningful outcomes as a result of the drug therapy in question;
 - 4) Appropriate experimental design and method to address research questions;
 - c. One of the following off-label indications (i or ii, *see Appendix E*):
 - i. Treatment-resistant depression (TRD);

- ii. Major depressive disorder (MDD);
- 2. If request is for brand Ketalar, member must use generic ketamine, unless contraindicated or clinically significant adverse effects are experienced;
- 3. For TRD and MDD, all of the following (a-e):
 - a. Request is for intravenous (IV) ketamine;
 - b. Prescribed by or in consultation with a psychiatrist;
 - c. Age \geq 18 years;
 - d. Member meets one of the following (i or ii):
 - i. Request is for the treatment of a member in a State with limitations on step therapy in certain mental health settings (*see Appendix E*);
 - ii. For all other requests, both of the following (1 and 2):
 - 1) Failure of TWO antidepressants from the following, each tried for \geq 4 weeks at up to maximally indicated doses, unless clinically significant adverse effects are experienced or all are contraindicated: SSRI, SNRI, bupropion, mirtazapine, vilazodone;
 - 2) Failure of ONE of the following antidepressant augmentation therapies, each used for \geq 4 weeks, unless clinically significant adverse effects are experienced or all are contraindicated: second-generation antipsychotic, lithium, thyroid hormone, buspirone;
 - e. Request meets one of the following (i, ii, or iii):
 - i. Dose does not exceed 0.5 mg/kg IV for up to 8 doses;
 - ii. Dose does not exceed 1 mg/kg IV as a single dose;
 - iii. Dose is supported by practice guidelines or peer-reviewed literature for the relevant off-label use (*prescriber must submit supporting evidence*).

Approval duration: 3 months

B. Other diagnoses/indications (must meet 1 or 2):

- 1. If this drug has recently (within the last 6 months) undergone a label change (e.g., newly approved indication, age expansion, new dosing regimen) that is not yet reflected in this policy, refer to LA.PMN.255.
- 2. If the requested use (e.g., diagnosis, age, dosing regimen) is NOT specifically listed under section III (Diagnoses/Indications for which coverage is NOT authorized) AND criterion 1 above does not apply, refer LA.PMN.53.

II. Continued Therapy

A. All Indications in Section I

- 1. Re-authorization is not permitted. Members must meet the initial approval criteria.

Approval duration: Not applicable

B. Other diagnoses/indications (must meet 1 or 2):

- 1. If this drug has recently (within the last 6 months) undergone a label change (e.g., newly approved indication, age expansion, new dosing regimen) that is not yet reflected in this policy, refer to LA.PMN.255.
- 2. If the requested use (e.g., diagnosis, age, dosing regimen) is NOT specifically listed under section III (Diagnoses/Indications for which coverage is NOT authorized) AND criterion 1 above does not apply, refer to LA.PMN.53.

III. Diagnoses/Indications for which coverage is NOT authorized:

- A. Non-FDA approved indications, which are not addressed in this policy, unless there is sufficient documentation of efficacy and safety according to the off label use policies – LA.PMN.53 for Medicaid or evidence of coverage documents.

IV. Appendices/General Information

Appendix A: Abbreviation/Acronym Key

MDD: major depressive disorder

NMDA: non-competitive N-methyl D aspartate

SNRI: serotonin norepinephrine reuptake inhibitor

SSRI: selective serotonin reuptake inhibitor

TCA: tricyclic antidepressant

TRD: treatment-resistant depression

Appendix B: Therapeutic Alternatives

This table provides a listing of preferred alternative therapy recommended in the approval criteria. The drugs listed here may not be a formulary agent and may require prior authorization.

Drug Name	Dosing Regimen	Dose Limit/ Maximum Dose
SSRI		
citalopram (Celexa®)	20 mg PO QD; may increase to 40 mg PO QD after one week	40 mg/day (≤ 60 years) 20 mg/day (> 60 years)
escitalopram (Lexapro®)	10 mg PO QD; may increase to 20 mg PO QD after 1 week	20 mg/day
fluoxetine (Prozac®, Prozac Weekly®)	Prozac: 20 mg PO QD; may increase by 10-20 mg after several weeks Prozac Weekly: 90 mg PO q week beginning 7 days after the last daily dose	Prozac: 80 mg/day Prozac Weekly: 90 mg/week
paroxetine (Paxil®, Paxil CR®, Pexeva®)	Paxil, Pexeva: 20 mg PO QD; may increase by 10 mg every week as needed Paxil CR: 25 mg PO QD; may increase by 12.5 mg every week as needed	Paxil, Pexeva: 50 mg/day Paxil CR: 62.5 mg/day
sertraline (Zoloft®)	50 mg PO QD; may increase every week as needed	200 mg/day
vilazodone (Viibryd®)	20-40 mg PO QD	40 mg/day
Trintellix® (vortioxetine)	10-20 mg PO QD	20 mg/day
SNRIs		
duloxetine (Cymbalta®)	20 mg PO BID or 30 mg PO BID or 60 mg PO QD	120 mg/day

Drug Name	Dosing Regimen	Dose Limit/ Maximum Dose
venlafaxine (Effexor [®] , Effexor XR [®])	Effexor: 75 mg/day PO in 2-3 divided doses; may increase by 75 mg every 4 days as needed Effexor XR: 75 mg PO QD; may increase by 75 mg every 4 days as needed	Effexor: 225 mg/day (outpatient) or 375 mg/day (inpatient) Effexor XR: 225 mg/day
desvenlafaxine (Pristiq [®] , Khedezla [®])	50 mg PO QD	400 mg/day
Fetzima [®] (levomilnacipran)	20 mg PO QD for 2 days, then 40 mg PO QD; may increase by 40 mg every 2 days	120 mg/day
<i>Second Generation Antipsychotics</i>		
aripiprazole (Abilify [®])	2 to 15 mg PO QD	15 mg/day
Rexulti [®] (brexpiprazole)	0.5 to 3 mg PO QD	3 mg/day
Vraylar [®] (cariprazine)*	0.5 to 4.5 mg PO QD	4.5 mg/day
olanzapine (Zyprexa [®])*	5 to 20 mg PO QD	20 mg/day
quetiapine (Seroquel [®] , Seroquel XR [®])*	Seroquel: 25 to 400 mg PO QD Seroquel XR: 150 mg to 300 mg po QD	Seroquel: 400 mg/day Seroquel XR: 300 mg/day
risperidone (Risperdal [®])*	0.25 to 3 mg PO QD	3 mg/day
ziprasidone (Geodon [®])*	20 to 80 mg PO BID	160 mg/day
<i>Other Antidepressants</i>		
bupropion (Aplenzin [®] , Budeprion SR [®] , Budeprion XL [®] , Forfivo XL [®] , Wellbutrin [®] , Wellbutrin SR [®] , Wellbutrin XL [®])	Varies	Immediate-release: 450 mg/day (300 mg/day if pediatric) Sustained-release: 400 mg/day Extended-release (HCl): 450 mg/day Extended-release (HBr): 522 mg/day
buspirone*	15 to 20 mg/day PO in 2 divided doses	60 mg/day
mirtazapine (Remeron [®])	15 to 45 mg PO QD	45 mg/day
lithium*	300 mg PO QD or BID; up to 600 to 1,200 mg PO daily in divided doses	1,200 mg/day
thyroid hormone*	25 to 50 mcg/day PO	62.5 mcg/day

Therapeutic alternatives are listed as Brand name[®] (generic) when the drug is available by brand name only and generic (Brand name[®]) when the drug is available by both brand and generic.

*Off-label

Appendix C: Contraindications/Boxed Warnings

- Contraindication(s):
 - In patients for whom a significant elevation of blood pressure would be a serious hazard
 - Hypersensitivity to ketamine or to any excipient
- Boxed warning(s): none reported

Appendix D: General Information

- Ketamine has been used in low doses for the treatment of severe and treatment-resistant depression associated with MDD. TRD is often defined as the failure of at least 2 trials of first-line antidepressants given in an adequate dosage for an adequate duration of therapy. In patients with refractory forms of depression, ketamine usually has been given in subanesthetic doses as an IV infusion.
 - Per the 2021 Canadian Network for Mood and Anxiety Treatments (CANMAT) Task Force Recommendations for the use of racemic ketamine in adults with MDD, IV ketamine is considered a third-line recommendation for adults with TRD. Treatment resistance should exceed minimum criteria for TRD, such as failed trials of 2 or more first-line antidepressants from different classes and 1 or more adjunctive agents (level 4). The typical protocol for IV ketamine is a dose of 0.5 mg/kg infused over 40 minutes, given as a single infusion, or as a course of repeated infusions administered 2 to 3 times per week for a total of 4 to 8 infusions.
 - Per 2022 Department of Veterans Affairs and the Department of Defense clinical practice guideline for the management of MDD, for patients with MDD who have not responded to several adequate pharmacological trials, ketamine or esketamine are suggested as an option for augmentation.
- Appropriate experimental design methods:
 - Randomized, controlled trials are generally considered the gold standard; however:
 - In some clinical studies, it may be unnecessary or not feasible to use randomization, double-blind trials, placebos, or crossover.
 - Non-randomized clinical trials with a significant number of subjects may be a basis for supportive clinical evidence for determining accepted uses of drugs.
 - Case reports are generally considered uncontrolled and anecdotal information and do not provide adequate supportive clinical evidence for determining accepted uses of drugs.
- Micromedex DrugDex Strength of Evidence, Strength of Recommendation, and Efficacy Definitions (Tables 1, 2, and 3):

Table 1. Strength of Recommendation		
Class I	Recommended	The given test or treatment has been proven to be useful, and should be performed or administered.
Class IIa	Recommended, In Most Cases	The given test, or treatment is generally considered to be useful, and is indicated in most cases
Class IIb	Recommended, In Some Cases	The given test, or treatment may be useful, and is indicated in some, but not most, cases.

Table 1. Strength of Recommendation		
Class III	Not Recommended	The given test, or treatment is not useful, and should be avoided.
Class Indeterminate	Evidence Inconclusive	Not applicable

Table 2. Strength of Evidence	
Category A	Category A evidence is based on data derived from: Meta-analyses of randomized controlled trials with homogeneity with regard to the directions and degrees of results between individual studies. Multiple, well-done randomized clinical trials involving large numbers of patients
Category B	Category B evidence is based on data derived from: Meta-analyses of randomized controlled trials with conflicting conclusions with regard to the directions and degrees of results between individual studies. Randomized controlled trials that involved small numbers of patients or had significant methodological flaws (e.g., bias, drop-out rate, flawed analysis, etc.). Nonrandomized studies (e.g., cohort studies, case-control studies, observational studies)
Category C	Category C evidence is based on data derived from: Expert opinion or consensus, case reports or case series
No Evidence	Not applicable

Table 3. Efficacy		
Class I	Effective	Evidence and/or expert opinion suggests that a given drug treatment for a specific indication is effective
Class IIa	Evidence Favors Efficacy	Evidence and/or expert opinion is conflicting as to whether a given drug treatment for a specific indication is effective, but the weight of evidence and/or expert opinion favors efficacy.
Class IIb	Evidence is Inconclusive	Evidence and/or expert opinion is conflicting as to whether a given drug treatment for a specific indication is effective, but the weight of evidence and/or expert opinion argues against efficacy.
Class III	Ineffective	Evidence and/or expert opinion suggests that a given drug treatment for a specific indication is ineffective.

Appendix E: States with Limitations against Redirections in Certain Mental Health

State	Step Therapy Prohibited?	Notes
TX	No	<i>*Applies to HIM requests only*</i> Failure of a ≥ 4 -week trial of ONE of the following at up to maximally indicated doses, unless clinically significant adverse effects are experienced or all are contraindicated:

State	Step Therapy Prohibited?	Notes
		<ul style="list-style-type: none"> Major depressive disorder: SSRI, SNRI, other generic antidepressant (e.g., bupropion, TCA, mirtazapine) Treatment-resistant depression: antidepressant augmentation therapy (e.g., second-generation antipsychotic, lithium, thyroid hormone, buspirone)

V. Dosage and Administration

Indication	Dosing Regimen	Maximum Dose
Induction of anesthesia	<i>Intravenous (IV) route:</i> 1 mg/kg to 4.5 mg/kg <i>Intramuscular (IM) route:</i> 6.5 mg/kg to 13 mg/kg as a single dose	Various
Maintenance of anesthesia	Various	Various
Supplement to other anesthetic agents	Various	Various
TRD†	0.5 mg/kg IV administered over 40 minutes; may repeat at a frequency of 1 to 3 times weekly; may increase dose to 0.75 to 1 mg/kg based on response and tolerability	1 mg/kg/dose
MDD†		

†Off-label use

VI. Product Availability

Multiple-dose vials (for injection): 50 mg/mL, 100 mg/mL

VII. References

- Ketamine Hydrochloride Prescribing Information. Lehi, Utah: Civica, Inc; February 2024. Available at: <https://dailymed.nlm.nih.gov/dailymed/drugInfo.cfm?setid=58c86d9b-8694-4bd8-8254-f19ee3ad60b0>. Accessed March 4, 2024.
- American Psychiatric Association. Practice guideline for the treatment of patients with major depressive disorder, third edition. November 2010. Available at: <http://psychiatryonline.org/guidelines.aspx>. Accessed March 4, 2024.
- VA/DoD Clinical practice guideline for the management of major depressive disorder, 2022. Available at: <https://www.healthquality.va.gov/guidelines/MH/mdd/VADoDMDDCPGFinal508.pdf>. Accessed March 4, 2024.
- Clinical Pharmacology [database online]. Tampa, FL: Gold Standard, Inc. Updated periodically. Accessed February 21, 2024.
- Singh JB, Fedgchin M, Daly EJ, et al. A double-blind, randomized, placebo-controlled, dose-frequency study of intravenous ketamine in patients with treatment-resistant depression. *Am J Psychiatry*. 2016 Aug 1;173(8):816-26. doi: 10.1176/appi.ajp.2016.16010037.

6. Phillips JL, Norris S, Talbot J, et al. Single, repeated, and maintenance ketamine infusions for treatment-resistant depression: A randomized controlled trial. *Am J Psychiatry*. 2019 May 1;176(5):401-409. doi: 10.1176/appi.ajp.2018.18070834.
7. Phillips JL, Norris S, Talbot J, et al. Single and repeated ketamine infusions for reduction of suicidal ideation in treatment-resistant depression. *Neuropsychopharmacology*. 2020 Mar;45(4):606-612. doi: 10.1038/s41386-019-0570-x.
8. Murrough JW, Perez AM, Pillemer S, et al. Rapid and longer-term antidepressant effects of repeated ketamine infusions in treatment-resistant major depression. *Biol Psychiatry*. 2013 Aug 15;74(4):250-6. doi: 10.1016/j.biopsych.2012.06.022.
9. Wilkinson ST, Ballard ED, Bloch MH, et al. The effect of a single dose of intravenous ketamine on suicidal ideation: A systematic review and individual participant data meta-analysis. *Am J Psychiatry*. 2018 Feb 1;175(2):150-158. doi: 10.1176/appi.ajp.2017.17040472.
10. Wan LB, Levitch CF, Perez AM, et al. Ketamine safety and tolerability in clinical trials for treatment-resistant depression. *J Clin Psychiatry*. 2015 Mar;76(3):247-52. doi: 10.4088/JCP.13m08852. PMID: 25271445.
11. Swainson J, MCGirr A, Blier P et al. The Canadian Network for Mood and Anxiety Treatments (CANMAT) task force recommendations for the use of racemic ketamine in adults with major depressive disorder: recommendations Du Groupe De Travail Du Réseau Canadien Pour Les Traitements De L'humeur Et De L'anxiété (Canmat) Concernant L'utilisation De La Ketamine Racémique Chez Les Adultes Souffrant De Trouble Dépressif Majeur. *Can J Psychiatry*. 2021;66(2):113-125. doi: 10.1177/0706743720970860.
12. Ketamine. American Hospital Formulary Service Drug Information. Available at: <https://www.medicinescomplete.com/#/content/ahfs/a319005?hspl=ketoamine>. Accessed March 4, 2024.
13. Qaseem A, Owens DK, Etcheandía-Ikobaltzeta I, et al. Nonpharmacologic and Pharmacologic Treatments of Adults in the Acute Phase of Major Depressive Disorder: A Living Clinical Guideline From the American College of Physicians. *Ann Intern Med*. 2023 Feb;176(2):239-252. doi: 10.7326/M22-2056. Epub 2023 Jan 24. Erratum in: *Ann Intern Med*. 2023 Aug;176(8):1143-1144. doi: 10.7326/L23-0246. PMID: 36689752.
14. Bauer M, Severus E, Köhler S, et al. Task Force on Treatment Guidelines for Unipolar Depressive Disorders. World Federation of Societies of Biological Psychiatry (WFSBP) guidelines for biological treatment of unipolar depressive disorders. part 2: maintenance treatment of major depressive disorder-update 2015. *World J Biol Psychiatry*. 2015 Feb;16(2):76-95. doi: 10.3109/15622975.2014.1001786. PMID: 25677972.

Coding Implications

HCPCS Codes	Description
J3490	Unclassified drugs

Reviews, Revisions, and Approvals	Date	LDH Approval Date
Converted Corporate to LHCC policy.	09.18.24	

Important Reminder

This clinical policy has been developed by appropriately experienced and licensed health care professionals based on a review and consideration of currently available generally accepted standards of medical practice; peer-reviewed medical literature; government agency/program approval status; evidence-based guidelines and positions of leading national health professional organizations; views of physicians practicing in relevant clinical areas affected by this clinical policy; and other available clinical information. LHCC makes no representations and accepts no liability with respect to the content of any external information used or relied upon in developing this clinical policy. This clinical policy is consistent with standards of medical practice current at the time that this clinical policy was approved.

The purpose of this clinical policy is to provide a guide to medical necessity, which is a component of the guidelines used to assist in making coverage decisions and administering benefits. It does not constitute a contract or guarantee regarding payment or results. Coverage decisions and the administration of benefits are subject to all terms, conditions, exclusions, and limitations of the coverage documents (e.g., evidence of coverage, certificate of coverage, policy, contract of insurance, etc.), as well as to state and federal requirements and applicable LHCC administrative policies and procedures.

This clinical policy is effective as of the date determined by LHCC. The date of posting may not be the effective date of this clinical policy. This clinical policy may be subject to applicable legal and regulatory requirements relating to provider notification. If there is a discrepancy between the effective date of this clinical policy and any applicable legal or regulatory requirement, the requirements of law and regulation shall govern. LHCC retains the right to change, amend or withdraw this clinical policy, and additional clinical policies may be developed and adopted as needed, at any time.

This clinical policy does not constitute medical advice, medical treatment, or medical care. It is not intended to dictate to providers how to practice medicine. Providers are expected to exercise professional medical judgment in providing the most appropriate care, and are solely responsible for the medical advice and treatment of members. This clinical policy is not intended to recommend treatment for members. Members should consult with their treating physician in connection with diagnosis and treatment decisions.

Providers referred to in this clinical policy are independent contractors who exercise independent judgment and over whom LHCC has no control or right of control. Providers are not agents or employees of LHCC.

This clinical policy is the property of LHCC. Unauthorized copying, use, and distribution of this clinical policy or any information contained herein are strictly prohibited. Providers, members, and their representatives are bound to the terms and conditions expressed herein through the terms of their contracts. Where no such contract exists, providers, members and their representatives agree to be bound by such terms and conditions by providing services to members and/or submitting claims for payment for such services.

©2024 Louisiana Healthcare Connections. All rights reserved. All materials are exclusively owned by Louisiana Healthcare Connections and are protected by United States copyright law and international copyright law. No part of this publication may be reproduced, copied, modified, distributed, displayed, stored in a retrieval system, transmitted in any form or by any means, or otherwise published without the prior written permission of Louisiana Healthcare Connections. You may not alter or remove any trademark, copyright or other notice contained herein. Louisiana Healthcare Connections is a registered trademark exclusively owned by Louisiana Healthcare Connections.